




This page
intentionally left

blank





Copyright © 2008, New Age International (P) Ltd., Publishers
Published by New Age International (P) Ltd., Publishers

All rights reserved.
No part of this ebook may be reproduced in any form, by photostat, microfilm,
xerography, or any other means, or incorporated into any information retrieval
system, electronic or mechanical, without the written permission of the publisher.
All inquiries should be emailed to rights@newagepublishers.com

PUBLISHING FOR ONE WORLD

NEW AGE INTERNATIONAL (P) LIMITED, PUBLISHERS
4835/24, Ansari Road, Daryaganj, New Delhi - 110002
Visit us at www.newagepublishers.com

ISBN (13) : 978-81-224-2544-4



(Late Prof. M.V. Venkata Rao)
[...]
automatic velocity control is achieved by providing a Proportional Weir at the outlet. The shape



Treatment of Wastewater 33

Fig. 2.3: Grit chamber

of the opening between the plates of a proportional weir is made in such a way that the chamber
depth will vary directly as the discharge, as a result of which the chamber velocity will remain
constant for all flow conditions.

Fig. 2.4: Proportional flow weir

The flow through this weir, Q, can be given by the following formula:

Q =   2
3
a

C b ag H� ��� �	 


in which C = constant, 0.61 for symmetrical sharp edged weirs, a and b are the dimensions of
the weir and H = depth of flow. The dimension of ‘a’ may vary from 25 mm to 50 mm.

Design Criteria
1. The design of the horizontal flow grit chambers should be such that under the most adverse

conditions, all the grit particles of size 0.2 mm or more in diameter will reach the bed of the
channel prior to their reaching the outlet end.



34 Environmental Biotechnology

2. The length of the channel will be governed by the depth required which is again governed
by the settling velocity. A minimum allowance of approximately twice the maximum depth
should be given for inlet and outlet zones. An allowance of 20% to 50% of the theoretical
length of the channel may be given.

3. A width in between 1m and 1.5m may be assumed. The depth of flow is normally kept
shallow. A free board of about 0.3 m and a grit accumulation space of about 0.25 m should
be provided above and below the effective depth.

4. A detention time of 30 to 60 seconds is recommended for the grit chambers.
5. Horizontal flow velocity VH = 150 to 450 mm/s and a vertical settling velocity

Vs = 20 mm/s are adopted.

��
,���

Design a grit chamber for handling wastewater flow of 10000 m3/d.

Discharge = 10000 m3/d = 
10000

24 60 60� �
 = 0.116 m3/s

Assuming a horizontal flow velocity of 0.3 m/s

Area = 
0.116

0.3
 � 0.39 m2

Depth (D) = 1.5 × Width (B)

B = 0.51 m and D = 0.76 m

Assume Vs (settling velocity) = 20 mm/s

Detention time (td) = 
0.76
0.02s

d
V

�  = 38 s

Length (L) = td × VH = 38 × 0.3 = 11.4 m

Provide 20% more to overcome the outlet turbulence,

Length (L) = 13.7 m

��0 ���*��1	 !�2�*��������

Sedimentation is the process of separation of suspended solids from water by the force of
gravity. Primary sedimentation is a unit operation designed to remove inorganic and bigger
organic suspended solids from the wastewater. The purpose of sedimentation of wastewater is
to separate the settleable solids so that the settled wastewater if discharged into water courses,
do not form sludge deposits. Sedimentation of wastewater also reduces the organic load on
secondary treatment methods. Sedimentation is the process of separation of the suspended
impurities from wastewater by reducing the velocity of current of flow. Clarifier is a sedimentation
tank delivering clear effluents free from suspended solids.

Secondary sedimentation or secondary settling tanks find use in settling of the effluents
from secondary treatment operations like trickling filters or activated sludge process, where
the flocculated organic solids produced by biological treatment are removed.



Treatment of Wastewater 35

Factors Effecting Sedimentation:
1. Horizontal velocity of flow: Greater is the velocity, less is the rate of settling and longer need

be the length of the tank.
2. Shape and size of the particle: Bigger particles settle quickly. Also equidimensioned particles

settle quickly than flaky particles.
3. Difference of specific gravity of the particle and water: Greater the difference quicker is the

rate of sedimentation.
4. Temperature of water: Greater the temperature lesser is the viscosity and rapid is the rate

of settling.
5. Mass action: When neighbouring particles are settling they influence adjacent particles to

settle along with them.

!�
3�4	 �5��� 
�

Vs = � � 21
 

18 s
g

d� � �


where Vs = settling velocity

�� = absolute viscosity of water

  d = diameter of the settling particle

��s = specific gravity of the settling particle

and ��� = specific of the water.

Fig. 2.5: Sedimentation tank

Detention Time:

It is the theoretical time for which a bulk amount of water is retained in the sedimentation tank.
A detention period of 1½ to 2 hours is quite common for wastewater treatment.

Detention time in days (t) = 
� �

� �

3

3

Volume 

Discharge 

mV
Q m

d

�



36 Environmental Biotechnology

where V = L B D

Q = B D VH = L B Vs

Detention time (t) = �
H H

LBD L
BDV V

t = �
S S

LBD D
LBV V

H

s

VL
D V

�

s

D LBD
V Q

�

Vs = 
Rate of flow ( )

Surface (plan) area
Q Q
LB

�

Surface loading or Overflow rate or Rate of loading (SO) = 
Q
A

Weir loading = 
� �
� �	 


3Rate of flow ( ) / day.
Length of weir

Q m
m

Fig. 2.6: Rectangular sedimentation tank Fig. 2.7: Circular clarifier

Design Considerations:
1. Overflow rate or surface loading rate is 15 to 35 m3/m2/d for average flow and 40 to 50

m3/m2/d for peak flow. Overflow rate must be checked both at average flows and peak flows.
2. Detention time: The rate of removal of BOD and SS is maximum during the first 2 to2½

hours of settling and thereafter decreases appreciably. Longer detention time beyond 4
hours may affect the tank performance adversely due to setting in of septic conditions,
particularly in tropical climates. Experience has shown that a detention period of 2 to 2½
hours for primary settling tanks and 1½ to 2 hours for secondary settling tanks will produce
the optimum results.

3. Weir loading: Weir loading influences the removal of solids in sedimentation tank, particularly
in secondary settling tanks where flocculated solids are settled. For all primary and secondary
settling tanks, in all cases except in the case of secondary tanks for activated sludge process,
weir loading not greater than 100 m3/d/m for average flow is recommended. For secondary



Treatment of Wastewater 37

settling tank in activated sludge or its modifications, the weir loading shall not exceed 150
m3/d/m.

4. Performance: Primary sedimentation of domestic sewage may be expected to accomplish 30
to 45% removal of BOD and 45 to 60% removal of SS.

��
,���

Design a secondary settling tank of an ASP for 50 MLD (peak flow) operating with an MLSS of
3000 mg/�. Assume peak factor as 2.25.

Peak flow = 50 MLD

Peak factor = 2.25

Average flow = 
50

2.25
 = 23 MLD

Adopting surface loading rate of 20 m3/m2/d at average flow (General range is 15 to 35
m3/m2/d )

Surface area required = 
6

3

23 10

10 20

�

�
 = 1150 m2

Check surface loading for peak flow = 
6

3

50 10

10 1150

�

�
= 43.48 m3/m2/d

(General range is 40 to 50 m3/m2/d, hence O.K.)

For a solids loading of 125 kg/d/m2 at the average flow area required

= 
6

3

23 10 3000
125 100010

�
�

�
 = 552 m2

Area required for peak flow a solids loading 250 kg/d/m2 = 
6

3

50 10 3000
250 100010

�
�

�
 = 600 m2

The higher surface area of 1150 m2 is to be adopted.

Adopting a circular tank diameter = 
2

4
d�

 = 1150

diameter = 
1150 4�

�
 = 38.26 m � 40 m

��
,���

Design a suitable rectangular sedimentation tank (fitted with mechanical cleaning equipment)
for treating sewage from a city provided with an assured public water supply system with a
maximum daily demand of 12 million litres/day. Assume suitable values of detention period and
velocity of flow in the tank. Make any other assumption wherever required. Assume 80% of the
water be rendered sewage.

Discharge of sewage (Q) = 
6

3

80 12 10
100 10

�
� = 9600 m3/d



38 Environmental Biotechnology

Assuming a surface loading rate of 40 m3/m2/d

Plan area of the tank = A = 
9600

40o

Q
S

�  = 240 m2

Assuming   L = 4 B

L × B = 4 B2 = 240

      B = 7.75 m

But B � 6 m, (scrapping becomes difficult otherwise) provide 2 units.

For each tank 4 B2 = 120

B = 5.5 m and L = 22 m

Assuming a depth of 3 m

Detention period (t) = 
24 2 5.5 22 3

12 80 10
V
Q

� � � �
�

� �
 = 1.815 h (<3 h O.K)

Horizontal velocity of flow (VH) = 
22 1000

1.815 60 60
L
t

�
�

� �
 = 3.367 mm/s (<10 mm/s, O.K)

So, provide 2 tanks of 22 m × 5.5 m × 3 m

Table 2.2: Unit operations/processes, their functions and devices used
for domestic wastewater treatment

S. Unit operations Functions Treatment devices
No and process

1. Screening Removal of large floating Bar racks and screens of
suspended and settleable solids various description

2. Grit removal Removal of bigger and heavier Grit chamber
inorganic suspended solids

3. Primary Removal of organic and inorganic Primary sedimentation tank
sedimentation settleable solids

4. (a) Aerobic biological Conversion of colloidal, dissolved and Activated sludge process units
suspended growth residual suspended organic matter into (and its modifications), waste
process settleable biofloc and stable inorganics stabilization ponds, aerated

 lagoons

(b) Aerobic biological Conversion of colloidal, dissolved and Trickling filter, rotating
attached growth residual suspended organic matter into biological contactor
process settleable biofloc and stable inorganics

5. Anaerobic biological Conversion of organic matter into CH4 Anaerobic filter, fluid-bed
growth processes and CO2 submerged media anaerobic

reactor, upflow anaerobic
sludge blanket reactor, anaerobic
rotating biological contactor

6. Anaerobic Conversion of organic matter into CH4 Anaerobic digester
stabilisation of and CO2 and relatively stable organic
organic sludges residues.



Treatment of Wastewater 39

2 �� 
�6	 �
7 �	 ���	 ��
,���

1. Explain Preliminary, Primary and Secondary Treatment.
2. Differentiate between Equalization and Neutralization citing suitable examples for each.
3. Differentiate between Unit Operations and Unit Processes in wastewater treatment.
4. Discuss the following:

(a) Why is it necessary to provide the grit chamber in sewage treatment plant ?
(b) Give a longitudinal section and cross-section of a grit chamber.

5. What is the surface area required in a secondary settling tank of ASP for a quantity of
wastewater 50MLD (Peak flow) operating with an MLSS of 3000 mg/�? Surface loading rate
20 m3/ m2/d at average flow. Peak factor = 2.25.

6. Design a rectangular sedimentation tank for a population of 1,00,000. Assume any other
data and mention the same clearly.

7. Discuss the design criteria for screens and grit chambers.
8. A grit chamber is to be designed for handling wastewater flow of 10,000 m3/d. Assume the

horizontal flow velocity as 0.3 m/s. Calculate the surface area of grit chamber.
9. Design a suitable Grit Chamber for a sewage treatment plant getting a dry whether flow

from a separate sewerage system @ 400 �/s. Assume flow velocity through the tank as 0.2
m/s and detention period of 2 minutes. The maximum flow may be assumed to be three
times of dry weather flow.



�
����������	
�����

��� ������������

Water is essential for the well being of all living organisms. In fact, life is believed to have
originated in the primordial oceans approximately 3.5 billion years ago. Water has shaped
evolution of biological molecules on the earth. All biological life would either perish or become
inactive without water. As 70% of the earth is covered with water, it is hard to imagine that we
would ever be short of water. However the addition of three descriptive terms –potable, palatable
and polluted in front of the word water changes the entire picture. Most aquatic environments
teem with life and wherever liquid water, an energy source, and basic nutrients exist, you will
find living microbes. Microbes have learnt the art of adapting themselves to extreme conditions
like saturated salt (sodium chloride) solutions, temperatures from below freezing to >110°C;
thrive in waters full of toxic substances like copper, cyanide, lead, silver, gasoline, oil, benzene
and a plethora of other noxious natural and man-made substances. We will be considering
water from the microbial perspective of disease in this chapter.

The study of wastewater is very important with respect to public health due to the large
microbial load they contain. Some of these microorganisms may be harmful as the pathogenic
organisms causing various water borne diseases, whereas some others may be crucial as the
decomposers of waste. The diversity of microbes generally present in surface waters and waste
waters and their role in water management is dealt with.

A majority of organisms present in wastewaters are microorganisms. As these organisms
are too small (1-10 micrometers) to be seen with the naked eye they require a microscope to be
observed. Among all forms of life on earth, microorganisms predominate in numbers of species
and in biomass, but their occurrence is generally unappreciated because of their small size.

��� �����������	���	����������	��  !

On the basis of presence or absence of a distinct membrane bound nucleus (the region of the cell
that contains genetic information), biologists recognize the existence of two fundamentally
different types of cells in the microbial world, called prokaryotic and eukaryotic cells.
(Greek, pro, before + cary, kernel or nucleus + eu, true). Eucaryotic cells have a “true” nucleus
because it is enclosed in a nuclear membrane; procaryotic cells are said to have a “primitive”
nucleus because their DNA is not enclosed within a nuclear membrane. The nuclear region of
a procaryotic cell is referred to as a nucleoid, rather than as a nucleus. The differences
between the prokaryotic and eukaryotic cells are given in Table 3.1 and a typical bacterial cell
is illustrated in Fig 3.1.



Wastewater Biology 41

Table 3.1: Comparisons of eukaryotes and prokaryotes

Properties Prokaryote Eukaryote

Phylogenetic groups Bacteria, Archaea Algae, fungi, protozoa, plant and animal

Cell size Generally < 2 �m in diameter 2 to < 100 �m in diameter

Nucleus Absent Present

Nucleolus Absent Present

DNA Single covalently closed, circular Several chromosomes linear
molecule, without histones histones aid in structure
plasmids may be present

Cell division Binary fission Mitosis or Meiosis

Internal membrane Absent Present (Mitochondria, Chloroplast,
bound structures Golgibody, ER)

Ribosomes 70S 80S (70s in organelles)

Cell walls PG in bacteria; Polysaccharides, Not universal, absent in animals and
Proteins or glycoproteins in most protozoa
Archaea

Plasma membrane lipid Ester in eubacteria ether in Ester
bonds Archaea

Sterol in membrane Rare Present

Fig. 3.1: Bacterial cell



42 Environmental Biotechnology

��� ����!	�"	#������$���!#!

The major groups of microorganisms are, Archaea, Bacteria, Algae, Protozoa, and Fungi.
Archaea and bacteria including cyanobacteria are procaryotic cells. Eukaryotes comprise
protozoa, rotifers, algae and fungi.

A brief description of these groups followed by viruses is given below:

(i) Bacteria: Bacteria (singular: bacterium) are unicellular organisms. Bacteria are ubiquitous
in habitat and there is practically no place on the earth where no bacteria exist. There are
approximately a million bacterial cells in a millilitre of fresh water; and there are
approximately five nonillion (5 × 1030) bacteria in the world.

Bacteria are typically 0.5-5 �m long and have many shapes including spheres (cocci;
sing. coccus, Greek kókkos, grain, seed ), rods (bacilli sing. bacillus, Latin baculus, stick),
vibrio (comma shaped ) and spiral shaped (spirilla). The cell wall imparts rigidity to a
bacterial cell and also enables a bacterium to acquire nutrients, attach to surfaces, swim
through liquids and escape predators.

The cell wall may be a homogenous thick layer made of peptidoglycan, a polymer of
N-Acetylglucosamine and N-acetyl muramic acid or heterogenous. The bacterial cells are
divided into G +ve and G –ve on the basis of staining property of their cells.

Bacteria being prokaryotes lack a typical nucleus and other membrane bound organelles
in the cell. Both G +ve and G –ve bacteria show presence of cytoplasm, a gel like matrix
in which are suspended ribosomes, chromatin material in the form of nucleoid and storage